

Report ID: 360534 GABER S.R.L. VIA TONIOLO

Date of sample receipt: 22/11/23 VIA TONIOLO 26 31030 CASELLE DI ALTIVOLE (TV)

Date of issue: 23/11/23 ITALIA

Sample name: Sedia GIANET con braccioli

SAMPLE N° 360534

Overall dimensions: 650 x 570 x 780 (h) mm

List of test reports:

1. Leg strength test - front application ANSI-BIFMA X5.4-2020/16

2. Leg strength test - side application ANSI-BIFMA X5.4-2020/16



This document is part of a PDF file digitally signed by Franco Bulian.

The managing director
Dr. Franco Bulian

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.



SAMPLE N° 360534

Date of issue: 23/11/23

Sample weight: Not determined

Sample name: Sedia GIANET con braccioli



Side view



Bottom view



Rear view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.



Testing site: via Braille, 5 20851 Lissone (MB) tel. +39 039 464567 lissone@catas.com





LAB N° 0027 L Membro degli MRA EA, IAF e ILAC

360534 / 1

Revision: 0

Date of sample receipt: 22/11/23
Date of test: 23/11/23
Date of issue: 23/11/23

Sample name: Sedia GIANET con braccioli



GABER S.R.L. VIA TONIOLO 26 31030 CASELLE DI ALTIVOLE (TV) ITALIA

Leg strength test - front application ANSI-BIFMA X5.4-2020/16

Weight of the unit: 4 kg

Test results:

Horizontal force N	Time of application	Leg tested	Remarks
334	1 min	left	No defects
334	1 min	right	No defects
503	10 s	left	No defects
503	10 s	right	No defects

The test results comply with the requirements in clause 16.5 of ANSI-BIFMA X5.4-2020.

This test report is part of a PDF file digitally signed by Franco Bulian.

The managing director Dr. Franco Bulian

The sample name and when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.



Testing site: via Braille, 5 20851 Lissone (MB) tel. +39 039 464567 lissone@catas.com





LAB N° 0027 L Membro degli MRA EA, IAF e ILAC

TEST REPORT 360534 / 2

Revision:

Date of sample receipt: 22/11/23 Date of test: 23/11/23

Date of issue: 23/11/23

GABER S.R.L. **VIA TONIOLO 26** 31030 CASELLE DI ALTIVOLE (TV) **ITALIA**

Sample name: Sedia GIANET con braccioli

Leg strength test - side application ANSI-BIFMA X5.4-2020/16

Weight of the unit: 4 kg

Test results:

Horizontal force N	Time of application	Leg tested	Remarks
334	1 min	front	No defects
334	1 min	rear	No defects
503	10 s	front	No defects
503	10 s	rear	No defects

The test results comply with the requirements in clause 16.5 of ANSI-BIFMA X5.4-2020.

This test report is part of a PDF file digitally signed by Franco Bulian.

The managing director Dr. Franco Bulian ٠

The sample name and when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.